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Independent Product Testing
University of Colorado Denver: Face Shield Test Report Xodus Face Shield
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1. Summary 

1.1. Test Articles 

Table 1: Test articles. 

1.2. Results Summary 

1.3. Recommendations 

hield in the user’s direct line of sight

Figure 1: Shield upon arrival. 

Figure 2: Creasing at corner. 
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Table 2: Test Results Summary. 
Face Shield Test Matrix Summary 

Description Specification Test Result P/F 
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2. Results 
2.1. Human Factors 

2.2. Spray Testing 

2.3. Cleaning and Vision 

2.4. Flammability 

3. Conclusion 
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